



Reg.-Nr. DAP-PL-2812.00

Labor für Umwelterprobung
Werkstoffprüfung und Analytik

Telefon • LUW 03 41 / 4 84 32-25
• LUA 03 41 / 4 84 32-21



Technologie-Zentrum Oberflächentechnik
und Umweltschutz Leipzig GmbH

Dieskaustraße 155 • D-04249 Leipzig
Telefon 03 41 / 4 84 32 - 0 • Telefax 03 41 / 4 84 32 14
eMail: webmaster@tzoleipzig.de

CERTIFICATE OF QUALITY

CLIENT

LACKWERKE PETERS GmbH + Co KG
Hooghe Weg 13
D - 47906 Kempen

DATE OF ORDER

- 2000/12/15

TEST ITEM

Protective lacquer SL 1367 MS-FLZ/25-FE

This Certificate is Valid in Connection with the Test Report

No. 189 / 00

The protective lacquer was tested to determine the resistance against Mould growth in accordance with MIL-STD-810 E : 1993-09, Method 508.4

Criterion for Passing the Test

Substrate is devoid of microbial growth (Grade 0)

TEST DECISION

The protective lacquer has passed the test.

Leipzig, 2001/09/17

Laboratory for Environmental
Testing and Testing Materials

Dipl.-Chem. Klaus Efer
Laboratory Manager